

MASCOT LABORATORY SERVICES

MASCOT
WHERE PROGRESS
IS CONTINUOUS

No.93, 3rd Phase, 7th Main, Peenya Industrial Area, Bangalore - 560 058.
☎(O) : 080-28393476, Telefax : 080-4127 3119, Website : www.mascotlaboratory.com
E-mail : mascotlaboratory@gmail.com

A Unit of M/s. Essen & Co.

Accredited by NABL

Approved by Ministry of Defence (DGQA) BEML, Bangalore for Chemical/Mechanical, Metallography and NDT.

TEST CERTIFICATE

T. C. No. MLS/2012-2013/ 5682

Date: 27.08.2013


1. Customer Name & Address : **M/s. INTER-TECH**
B-83, Flatted Factory Complex. Near Modi Mills,
Okhla, New Delhi - 110 020
2. Customer Reference : Dated: 19.08.2013
3. Date of Receipt : 19.08.2013
4. Date of Testing : 26.08.2013
5. Date of Completion of Test : 26.08.2013
6. Test Conducted : Chemical Test – ROH's
7. Test Method : By A.A.S
8. Description of the sample : Macronite Earthing Material Sample

TEST RESULTS

LAB No. MLS – 5131

Lead (Pb)	<0.10 ppm
Mercury (Hg)	<0.001 ppm
Cadmium (Cd)	<0.1 ppm
Nickel (Ni)	<0.1 ppm
Arsenic (As)	<0.1 ppm
Cyanide (CN)	<0.1 ppm
Hexavalent Chromium (Cr ⁺⁶)	<0.1 ppm

On the basis of the observed values of the tested Macronite Earthing material is Non hazardous, Non Polluting.


Tested by:
N


Checked by: 4

Page 1 of 1


Authorised Signatory

Vinayak R. Kulkarni

Chief Manager - Operations/Quality

Note :

1. Sampling not done by us. Results related only to the samples submitted.
2. This certificate shall not be reproduced in part or full and cannot be used as evidence in a court of law without prior permission in writing.
3. Total Liability of the Laboratory is Limited to the Invoiced Amount.
4. Sample will be preserved for a maximum of 30 days from the date of test certificate. After which no complaint will be entertained regarding test results.